
ME0100200 DRAFT PERMIT/LICENSE Page 1 of 20 
W002598-6C-G-R 
 

CONFIDENTIAL/DRAFT/PRE-DECISIONAL/INTER-AGENCY DELIBERATIVE - NOT FOR RELEASE 

AUTHORIZATION TO DISCHARGE UNDER CLEAN WATER ACT SECTION 301 (h) NATIONAL 
POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 

 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. 
§§1251 et seq.; the "CWA"), and Title 38 Maine Revised Statutes § 414-A et seq., 
 

City of Eastport 
78 High Street 

Eastport, Maine 04631 
 

is authorized to discharge from a facility located at  
 

County Road, Eastport, Maine 04631 
 
to receiving water named Passamaquoddy Bay 
 
in accordance with effluent limitations, monitoring requirements and other conditions set forth 
[...]
(1) Flow average for day pertains to WET/PP composite sample day. 

(2) Flow average for month is for month in which WET/PP sample was taken. 

(3) Analytical chemistry parameters must be done as part of the WET test chemistry. 

(3a) Cyanide, Available (Cyanide Amenable to Chlorination) is not an analytical chemistry parameter, but may be required by certain discharge permits . 

(4) Priority Pollutants should be reported in micrograms per liter (ug/L). 

(5) Mercury is often reported in nanograms per liter (ng/L) by the contract laboratory, so be sure to convert to micrograms per liter on this spreadsheet. 

(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and water quality reserves (15% - to allow for new or 

changed discharges or non-point sources). 

(7) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This 

analysis does not consider watershed wide allocations for fresh water discharges. 

(8) These tests are optional for the receiving water. However, where possible samples of the receiving water should be preserved and saved 

for the duration of the WET test. In the event of questions about the receiving water's possible effect on the WET results, chemistry tests 

should then be conducted. 

(9) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be 

conducted only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason. 

Comments: 

Revised July 1, 2015 Page 4 DEPLW 0740-H2015 



ME0100200 FACT SHEET Page 1 of 31  
W002598-6C-G-R 
 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
 

AND 
 

MAINE WASTE DISCHARGE LICENSE 
 

FACT SHEET 
 
Prepared Jointly by the Maine Department of Environmental Protection and 
The U.S. Environmental Protection Agency – New England Office 
 
PERMIT NUMBER:  ME0100200 
LICENSE NUMBER:  W002598-6C-G-R 
 
PUBLIC NOTICE DATE: October 24, 2024 – November 25, 2024  
 
NAME AND ADDRESS OF APPLICANT: 

 
City of Eastport 
78 High Street 

Eastport, Maine 04631 
 

COUNTY:     Washington County 
 
 
NAME AND ADDRESS WHERE DISCHARGE OCCURS: 
 

Main Wastewater Treatment Facility 
County Road, Eastport, Maine 04631 

 
RECEIVING WATER Cobscook Bay 
 
CLASSIFICATION:  Class SC 
 
COGNIZANT OFFICIAL AND TELEPHONE NUMBER:  
 
Annaleis Hafford, P.E.; Contract Operator 
207-223-2232 
 
  



ME0100200 FACT SHEET Page 2 of 31  
W002598-6C-G-R 
 

Table of Contents 

1. APPLICATION SUMMARY ......................................................................................................... 3 

a. Application ........................................................................................................................... 3 

b. Source Description ............................................................................................................... 3 

c. Wastewater Treatment........................................................................................................ 3 

2. PERMIT SUMMARY .................................................................................................................. 4 

a. Regulatory ............................................................................................................................ 4 

b. History .................................................................................................................................. 5 

3. CONDITIONS OF PERMITS ........................................................................................................ 7 

4. RECEIVING WATER QUALITY CONDITIONS .............................................................................. 8 

a. Shellfishing ........................................................................................................................... 8 

b. Biological Monitoring ........................................................................................................... 9 

5. WAIVER OF TREATMENT REQUIREMENTS ............................................................................ 10 

6. ENDANGERED SPECIES ACT ................................................................................................... 11 

c. Terrestrial and Avian Species (US Fish and Wildlife Service) ............................................. 11 

d. Marine and Anadromous Species (National Marine Fisheries Service) ............................ 13 

7. Essential Fish Habitat ............................................................................................................. 13 

8. EFFLUENT LIMITATIONS......................................................................................................... 15 

a. Effluent Flow ...................................................................................................................... 16 

b. Dilution Factors .................................................................................................................. 17 

c. Biochemical oxygen demand (BOD) and total suspended solids (TSS) ............................. 18 

d. Settleable Solids ................................................................................................................. 19 

e. Enterococci Bacteria and Fecal Coliform Bacteria ............................................................. 19 

f. Total residual chlorine (TRC) .............................................................................................. 21 

g. pH ....................................................................................................................................... 22 

h. Whole Effluent Toxicity (WET) & Chemical-Specific Testing ............................................. 22 

i. Mercury .............................................................................................................................. 25 

j. Aesthetics ........................................................................................................................... 25 

9. DISCHARGE IMPACT ON RECEIVING WATERS ....................................................................... 26 

10. SLUDGE INFORMATION AND REQUIREMENTS .................................................................. 27 

11. OPERATIONS AND MAINTENANCE .................................................................................... 27 

12. PUBLIC COMMENTS PERIOD AND PROCEDURES FOR FINAL DECISION ............................ 28 

13. CONTACTS .......................................................................................................................... 29 



ME0100200 FACT SHEET Page 3 of 31  
W002598-6C-G-R 
 
Figure 1 – Location Map ............................................................................................................... 30 

Figure 2 – Flow Schematic ............................................................................................................ 31 

Appendix A - Discharge Monitoring Report Data 
 
Appendix B – Rationale on the Appropriateness of, and the Authority for, the Inclusion of the 
Wastewater Treatment System and Sewer System Adaptation Plan Requirements 
 
 
1. APPLICATION SUMMARY 
 

a. Application 
 

The City of Eastport (Eastport) is a municipal discharger as defined by 40 C.F.R. § 122.2. 
Eastport has applied for renewal of a combined Section 301(h) modified National Pollutant 
Discharge Elimination System (NPDES) permit #ME0100200 and Maine Waste Discharge License 
(WDL) #W002598-6C-G-R, that was issued on March 21, 2019 and expired on March 19, 2024. 
The City has applied for renewal of a combined Section 301(h) modified National Pollutant 
Discharge Elimination System (NPDES).  The permit/license (permit hereinafter) approved the 
discharge of up to 0.82 million gallons per day (MGD) of primary treated sanitary wastewater to 
Cobscook Bay, Class SC, in Eastport, Maine. See Figure 1 of this Fact Sheet for a location map. 
 

b. Source Description 
 

Sanitary wastewaters received at the treatment facility are generated by residential and 
commercial entities in the City of Eastport.  The facility receives no flow from industrial sources.  
All CSOs have been eliminated from the collection system.  The wastewater collection system 
consists of 10 miles of interceptor and collector sewers and six (6) submersible pump stations.  
The collection system has been upgraded over time and the newer sewer lines have reduced 
the quantity of infiltration and inflow (I&I).  The collection system consists of a triplex 
submersible pump station at Middle Street, 2,400 linear feet of 10-inch diameter force main to 
the treatment plant and 3,200 feet of gravity outfall sewer to Cobscook Bay.  The Middle Street 
pump station includes a bar rack, gas detection system, wet well, pumps and piping, valve pit, 
control panel and stand-by emergency generator (housed in a building). 
 

c. Wastewater Treatment 
 
The City treatment facility provides a primary level of treatment and consists of (1) screening 
and grit removal, (2) two primary treatment Imhoff tanks (3) prechlorination (if needed), (4) 
chlorination and dechlorination, (5) effluent flow metering, (6) sampling of effluent quality, (7) 
sludge removal, mixing, drying and stabilization (8) lime, polymer and potassium permanganate 
chemical addition facilities, and a Control Building.  The treated effluent is discharged to 
Cobscook Bay by way of a twenty-four (24) inch diameter pipe that is submerged at mean low 
water. 



ME0100200 FACT SHEET Page 4 of 31  
W002598-6C-G-R 
 
 
In 2021, an upgrade was completed which restored the headworks grit system equipment, 
retrofitted original Imhoff tanks to primary clarifiers, upgraded the chlorination system 
including new bulk chemical storage and chemical delivery, provided new mixed aerated sludge 
storage, new dewatering systems, new potable water system, and updated carrier water and 
elutriation system. This upgrade also included a plant-wide SCADA control and monitoring 
system. 
 
Wastewater enters the treatment plant through a 10-inch diameter force main to an influent 
channel to the screening and grit removal facilities.  Following screening and grit removal the 
wastewater is conveyed by gravity to a weir-controlled flow splitting structure which controls 
flow into the two Imhoff treatment tanks.  The sludge and scum are stored in the lower 
compartment of the tanks for anaerobic digestion and then seasonally disposed of by liquid 
sludge land application or dewatered in the on-site drying beds and either land filled or sent to 
another appropriate facility for further treatment and disposal.  The wastewater flows from the 
Imhoff tanks to the chlorine contact tank for disinfection.  The wastewater is disinfected by the 
addition of chlorine in a mixing chamber at the head end of the contact tank.  The wastewater 
is dechlorinated at the tail end of the chlorine contact tank in another mixing chamber.  Effluent 
flow is monitored and sampled prior to discharge to Cobscook Bay via the ocean outfall.   See 
Figure 2 of this Fact Sheet for a schematic of the wastewater treatment processes. 
 
2. PERMIT SUMMARY 

 
a. Regulatory 

 
Section 301(h) of the Clean Water Act (CWA) provides a vehicle by which a permittee may 
request a variance from secondary treatment requirements. Although the State of Maine 
received authorization from the U. S. Environmental Protection Agency (EPA) to administer the 
NPDES permit program in Maine on January 12, 2001, the Clean Water Act does not allow 
delegation of the 301(h)-waiver process to States.  Therefore, issuance of a permit granting 
such a variance may only be issued by the EPA.   
 
Also, pursuant to Maine law, anyone discharging pollutants to waters of the State must obtain a 
license to do so from the State of Maine. Therefore, this document serves as a combination 
NPDES permit and a Maine WDL, to satisfy both federal and State requirements. 
 
EPA may not issue a permit unless the State Water Pollution Control Agency with jurisdiction 
over the receiving water(s) either certifies that the effluent limitations contained in the permit 
are stringent enough to assure that the discharge will not cause the receiving water to violate 
the State WQSs or it is deemed that the state has waived its right to certify. Regulations 
governing state certification are set forth in 40 C.F.R. § 124.53 and § 124.55. EPA has requested 
permit certification by the State pursuant to 40 C.F.R. § 124.53 and expects that the Draft 
Permit will be certified. 
 



ME0100200 FACT SHEET Page 5 of 31  
W002598-6C-G-R 
 
If the State believes that any conditions more stringent than those contained in the Draft 
Permit are necessary to meet the requirements of either the CWA §§ 208(e), 301, 302, 303, 306 
and 307 or the appropriate requirements of State law, the State should include such conditions 
and, in each case, cite the CWA or State law reference upon which that condition is based. 
Failure to provide such a citation waives the right to certify as to that condition. The only 
exception to this is that the sludge conditions/requirements implementing § 405(d) of the CWA 
are not subject to the § 401 State Certification requirements. Reviews and appeals of 
limitations and conditions attributable to State certification shall be made through the 
applicable procedures of the State and may not be made through the applicable procedures of 
40 C.F.R. § 124.  
 
In addition, the State should provide a statement of the extent to which any condition of the 
Draft Permit can be made less stringent without violating the requirements of State law. Since 
the State’s certification is provided prior to permit issuance, any failure by the State to provide 
this statement waives the State’s right to certify or object to any less stringent condition.  
 
It should be noted that under CWA § 401, EPA’s duty to defer to considerations of state law is 
intended to prevent EPA from relaxing any requirements, limitations or conditions imposed by 
state law. Therefore, “[a] State may not condition or deny a certification on the grounds that 
State law allows a less stringent permit condition.” See 40 C.F.R. § 124.55(c). In such an 
instance, the regulation provides that, “The Regional Administrator shall disregard any such 
certification conditions or denials as waivers of certification.” Id. EPA regulations pertaining to 
permit limits based upon water quality standards and state requirements are contained in 40 
C.F.R. § 122.4 (d) and 40 C.F.R. § 122.44(d). 

 
b. History1 

 
March 24, 1982 - The Department issued Waste Discharge License #2598 authorizing the 
discharge of untreated municipal wastewaters to Cobscook Bay, until a new wastewater 
treatment plant was completed. 
 
December 28, 1982 - The City of Eastport submitted final applications to the EPA for a variance 
from secondary treatment requirements (primary treatment only) for the discharges pursuant 
to Section 301(h) of the Clean Water Act (CWA). 
 
May 14, 1985 – The EPA signed a 301(h) decision to allow the City of Eastport to discharge 
primary treated wastewater to Cobscook Bay. 
 
December 31, 1985 - The EPA issued NPDES permit #ME0100200 for the City discharge. At the 
time of permit issuance, the existing sewer system for the City consisted of a combined system 
that discharged untreated wastewaters directly to the Cobscook Bay via twenty (20) outfalls. 

 
1 This section is included to provide useful historical background information for this permit.  In some cases, the 
supporting documentation for this background information may no longer be available from the municipality, state 
and/or EPA.  



ME0100200 FACT SHEET Page 6 of 31  
W002598-6C-G-R 
 
 
April 6, 1987 - The Department issued waste discharge license renewal  
#W002598-45-A-R with limitations and monitoring requirements similar to other NPDES 